Fs | 5 HRCAAFR AwAS AR
No. [PartNo.| Chinese Description Type English Description

E-1 S4TLEECYLINDER ASSEMBLY

FE | #H5 g DS LS
No. [PartNo.| Chinese Description Type English Description

1 72130027 |VA4I A 35 S

2 73010519 [[HIyIEREIEIE & 14X $19X2.5

3 27010002 |¥< T4k

4 72130041 [V 3k 35 BT

5 73010459 |k %48

6 15160008 |iF 554

7 73010518 |HH I ATHIERE ¢ 9X ¢ 12X 1.5

8 72060012 |74 & 8X 14

9 72060024 |5 4L I 4

10 | 73010519 |[m]yiE 2 4

11 72040160 |[11] 128 Bk 4 el

12 | 73010460 |5 %

13 | 72040162 |Hf

14 | 72010524 |5 g6y




Y

3\ i ‘ T‘:i;'"" X
TR

15 22010136 |VA Lk B

16 15170033 | 1F IFf W Bh iR

17 72040161 |[fE K

18 72010409 |#Z#M6X 110

19 72010487 |IZF:M5X 12

20 72130057 |/ /N aGAREs

21 22120001 |YR G KZE/M s

22 72150003 |07 530.8 X 3.2

23 22140001 |5 )&

24 72010480 |iEHu8F2

25 72130061 |7RHT 3k o 2 3 3

26 22150052 |V Lk 7

27 72040155 B

28 72040157 |44 F

29 72020075 |z BUH5EEME




-—rw

E-2 B2 H# VALVE MECHANISM

Fe | #5 F LA R MREE L3
No. [PartNo.| Chinese Description Type English Description
1 22010136 |YRf kA&

2 22020003 |31 INLET VALVE

3 22020004 |HEA 1) EXHAUST VALVE

4 73130487 | 7] 955 i Pl Seat,Valve Outer Spring
5 72110025 [$4uh Seal,Valve Stem

6 72120001 |5 TN s Outer Spring,Valve

7 72120007 |5 | 145 Inler Spring,Valve

8 22040001 |14k Clip,Valve

9 22030001 |5 JpasE | as Retainer,Valve Spring

10 | 31170008 |-k {2

11 22050001 |5 | 1425

12 | 22070001 |47k

13 72010420 | XUk IZF:M6 X 32

14 72130060 |YAEL kAT o 3

15 | 22130028 |45/ 411

16 72010159 |1Z#EM6X 20

17 | 22080002 | /"4t fbe e 2 &

21




E-3ph#hiE % CRANKXASE COVER

55 | %% PR AR B 0
No. [PartNo.| Chinese Description Type English Description
1 72060013 |7EAHY $8X12 DOWEL PIN ¢8X12
2 72130021 (A7 fh A o 2% f 1 GASKET, CRANKCASE COVER, RH
3 13010474 (47 dhihas a6 415 CRANKCASE COVER, RH
4 24130017 |B54 8870 B4
5 24130017 |07 [&
6 24130017 |4k}
7 24130017 |Huf
8 73010517 |HL3H R DIPSTICK
9 73130481 | i 2k 3
10 | 72010177 |#Z#EM6X 85 BOLT
11 | 72010176 |#ZH#:M6 X 80 BOLT
12 72010392 [HZF£:M6 X 65 BOLT
13 | 72010389 |2 H#:M6 X 40 BOLT
14 72060013 |57 d8X 12
15 | 14030142 | 2 i oo
16 72010393 |1Z#: M6X 70 BOLT M6X70
17 | 72010173 |#2#: M6 50 BOLT M6X50
18 72010389 |1Z#4+: M6 X 32 BOLT M6X 32




2 4
a . e
6\
b
8\
9\
1o
11 Q
™~
17 [
N (
S ey P Ay o
14 @ f(™
\\ w ..lll.l\: I"
Lo i
b
o=
X 14
14
E-4E &% CLUTCH
F5 | #% PR AR B 0
No. [PartNo.| Chinese Description Type English Description
1 24120018 |54 se a0 4
2 24020026 |#14% M Zh A 5 691A
3 24020002 (#1428 EEA 1T A
4 24130017 |4k 3= 8l thi feh 3
5 24130017 |4k LAt E
6 24130017 |4 44 ]
7 24130017 |*F#4
8 24130017 | FIE &
9 24130017 [t f £ ]
10 24130017 |8 L2 +F
11 24130017 |B54 B it 2 AR £k
12 24130017 |54 58
13 24130017 |k &
14 24130017 |HEAEM5 X 12




E-5 HLifIZE OIL PUMP

FFs | #5 HRCAAFR MRS AR
No. [PartNo.| Chinese Description Type English Description
1 20020001 [KLihZEfes
2 72130063 [ KL% 2% Jf #
3 20010001 | KL% 2k
4 72010092 [IZ:M6X 16
5 72010386 |#ZHEM6 X 22




E-6 HiHLAL MAGNETO

FFs | #5 HRCAAFR AwAS AR
No. [PartNo.| Chinese Description Type English Description
1 31140089 |wiHMLE T41& STATOR
2 72010769 |42 M5X 16 BOLT M5x 16
3 31150001 (R HOBLEE 7414 ROTOR
4 72020024 | fi HHLES [T MR BE LOCK NUT (| v Rl £ 22 1))




E-7 %45 CRANKCASE

F5 | #% PR AR B 0
No. [PartNo.| Chinese Description Type English Description

1 12010101 |45 At 4 & CRANKCASE, RH

2 70090011 |74t hi7%6203 Bearing 6203

3 70090015 | h%HKNK1412 Bearing NK1412

4 11030001 |k S 4145

5 72010528 |k R i gT

6 11030002 |7k SH 4L &

7 72120025 |k 40

8 72040152 |

9 72010474 |M14)N F i

10 | 20040001 |y % %

11 11020001 [HLy 2 =ik 4e

12 | 15080001 | {7k

13 | 72010159 |#ZH#:M6 X 20

14 | 72060012 |5E {74 8 X 14 DOWEL PIN ¢ 814

15 72130002 | il s 3 GASKET, CRANKCASE

16 11010096 |/ 4 40 & CRANKCASE, LH




20-%

17 70090013 [#4NK13.5/12

18 | 70090011 |#i76203

19 | 72040159 |55k 12

20 | 72010582 |z

21 72010470 ([n] {7 5% R3]
22 | 72010174 |24 M6 X 60

23 | 73130479 |4tk K

24 | 72010390 |1Z4:M6 X 45

25 | 73130480 |k

26 | 72010392 |Z4:M6 X 65

27 | 11130005 |44 &5 fih 3k

28 72010468 [Py~ ff g ke

29 11130005 (#4{7 k44

30 | 11130005 |44 {072k BT

31 | 72010380 | -FikeM6 X 12

32 | 72060012 |5z {iky d8X 14

33 | 72010442 | HETIEFEA  M6X 196
34 | 72010449 |SGTIE#EB  M6X 188




E-8 fh#h /153 HEFFEECRANKSHAFT & PISTON&CONNECTING ROD

COMP
FFs | 15 &Y MRS FEXHRK
No. [PartNo.| Chinese Description Type English Description
1 21020002 |i %& @ 47 PISTON @39
2 21040002 |3 FE4 PISTON PIN
72080008 |3 JE 4424 Pl CIRCLIP, PISTON PIN
4 21030501 |3EZE5F () PISTON RING |
5 21030501 |3FFEFR () PISTON RING Il
6 21030501 |3 3F
7 21030501 |3k
8 21010001 | ARIEFF41IA CRANKSHAFT & CONNECTING ROD




E-9 &5 Hl# TRANSMISSION

s | 5 T FR L E e R
No. [PartNo.| Chinese Description Type English Description
1 15020002 | F:#h4l & MAIN SHAFT ASSY
2 15030001 |gl4hal & COUNTERSHAFT ASSY
3 15010001 |3 zhHh4l &
4 15100001 |3 Zhéh#a




E-10354Y "M% GEARSHIFT DRUM

F5 | #% PR AR B 0
No. [PartNo.| Chinese Description Type English Description
1 15050002 |47 54k s 411

2 15070004 |75 R4 % ik,

3 72120075 ()3 &%l ml 0y 55

4 15100003 | & 2%l BRA e

5 15100016 |44

6 72120013 |5 fr Mg Spring

7 15080001 (R4 & {7 R 4145 Limit Block

8 72030168 |[1Z44:M6 X 22 BOLT M6 X 22

9 15130002 | HVE 414




